FIG. 1: QGZ25 Gasoline Engine Explosive Picture

48
49
Ser.NO. Code Part Name Qty | | Ser.NO. Code Part Name Qty Ser.NO. Code Part Name Qty
1-1 1625101 |Bolt assembly M5x20 3 1-26 | 1625126 |Retaining ring 28 1 1-51 | 1625151 |Clip, pipe 1
1-2 1625102 |Housing 1 1-27 | 1625127 |Bolt M5x25 8 1-52 | 1625152 |Fuel filter comp 1
1-3 1625103 |Space, housing 1 1-28 1625128 |Oil seal 12x28x7 1 1-53 1625153 |Cap, fuel tank 1
1-4 1625104 |Spark plug RCJ6Y 1 1-29 1625129 |Fan cover 1 1-54 1625154 |Valve, fuel cap 1
1-5 1625105 |Baffle of cylinder 1 1-30 1625130 |Rotor 1 1-55 1625155 |Holder, valve 1
1-6 1625106 |Bolt M5x20 4 1-31 1625131 |Connect shaft 1 1-56 | 1625156 |Holder, stopper 1
1-7 1625107 |Cylinder 1 1-32 | 1625132 |Chock handle 1 1-57 | 1625157 |Gasket, fuel cap 1
1-8 1625108 |Gasket, cylinder 1 1-33 1625133 |Gasket, insulator 1 1-58 | 1625158 |Stopper 1
1-9 1625109 |Ring, piston 2 1-34 1625134 |Insulator 1 1-59 1625159 |Fuel tank 1
1-10 1625110 |Piston 1 1-35 1625135 |Bolt assembly M5x20 3 1-60 1625160 |Bracket of pump 1
1-11 1625111 |Pin, piston 9x31 1 1-36 1625136 |Gasket, carburetor 1 1-61 1625161 |Washer 5 3
1-12 1625112 |Ring, shap 1 1-37 1625137 |Carburetor comp 1 1-62 1625162 |Pin 3x10 2
1-13 1625113 [Needle bearing 1 1-38 1625138 |Gasket, carburetor 1 1-63 | 1625163 | muffler Gasket 1
1-14 | 1625114 |Bolt assembly M5x12 1 1-39 | 1625139 |Clip, pipe 1 1-64 | 1625164 |Muffler assembly 1
1-15 | 1625115 |Crank shaft assembly 1 1-40 | 1625140 |Pipe 1 1-65 | 1625165 |Heat shield 1
1-16 | 1625116 |Bearing 6001/P53 2 1-41 | 1625141 |Clip, pipe 1 1-66 | 1625166 |Bolt M5x55 2
1-17 1625117 |Gasket, crankcase 1 1-42 1625142 |Pipe 1 1-67 1625167 |Washer 4 2
1-18 | 1625118 |Pin 1 1-43 | 1625143 |Choke 1 1-68 | 1625168 |Space, ignition coil 2
1-19 1625119 |Rear crankcase 1 1-44 1625144 |Base, cleaner 1 1-69 | 1625169 |Ignition coil comp 1
1-20 | 1625120 |Qil seal 12x22x7 1 1-45 | 1625145 |Primer pump assembly 1 1-70 | 1625170 |Bolt assembly M4x20 2
1-21 1625121 |Starter pulley comp 1 1-46 1625146 [Air filter element 1 1-71 1625171 |Washer 5 12
1-22 1625122 |Starter comp 1 1-47 1625147 |Bolt assembly M5x60 2 1-72 1625172 |Washer 5 12
1-23 1625123 |Bolt assembly M5x16 4 1-48 1625148 |Cover, cleaner 1 1-73 1625173 |Bolt ST3X12 1
1-24 | 1625124 |Wooduff key 1 1-49 | 1625149 |Knob, cover 1 1-74 | 1625174 |Bolt assembly M5x12 1
1-25 1625125 |Front crankcase 1 1-50 1625150 [Pipe 1 1-75 | 1625175 |Stop button comp 1




FIG. 2: QGZ25 Water Pump Explosive Picture

Ser.NO. Code Part Name Qty Ser.NO. Code Part Name Qty
2-1 1625201 |1" Pump Housing 1 2-20 1625220 |Discharge Flange 1
2-2 1625202 |Washer 96.5 4 2-21 1625221 |Cable Comp 1
2-3 1625203 |Screw M6 x 16 13 2-22 1625222 | Throttle Lever 1
2-4 1625204 |Gasket 1 2-23 1625223 |Washer ®5 1
2-5 1625205 |Mechanical Seal 1 2-24 1625224 |Washer ®5 1
2-6 1625206 |Impeller 1 2-25 1625225 [Nut M5 1
2-7 1625207 |Volute Casting 1 2-26 1625226 |Handle 1
2-8 1625208 |Volute Casting O-ring 1 2-27 1625227 |Nut M6 6
2-9 1625209 |Pump Cover 1 2-28 1625228 |Bracket Pump 1
2-10 | 1625210 |Screw M6 x 65 4 2-29 1625229 |Rubber Pillar 1
2-11 1625211 |Screw M6 x 55 2 2-30 1625230 |Anti Vibration rubber 4
2-12 | 1625212 [Priming Cap O-ring 2 2-31 1625231 |Screw M5 x12 4
2-13 | 1625213 |Priming Cap 2 2-32 1625232 |Washer ®5 4
2-14 1625214 |Return Valve Gasket 1 2-33 1625233 |Base 1
2-15 1625215 |Inlet Valve 1 2-34 1625234 |Washer ®8 2
2-16 | 1625216 |Gasket, Inlet/Outlet 2 2-35 1625235 |Washer 8 2
2-17 1625217 |Pipe Connector 2 2-36 1625236 |Nut M8 2
2-18 1625218 |Connector Nut 2 2-37 1625237 [Filter Assembly 1 set
2-19 1625219 |Discharge Flange O-ring 1 2-38 1625238 |Clamp 3




	页面 1
	页面 2

